
Page 4-12 2006-2007 XRT 1200 and XRT 1200 SE Gasoline Vehicles Illustrated Parts List

G

E

4

D

10
11

20

2

19

20

2

21

5

18

6

1

6

9

8

17

14

13

15
4

7

3

16

12

000183-001



E

G

4

2006-2007 XRT 1200 and XRT 1200 SE Gasoline Vehicles Illustrated Parts List Page 4-13

ITEM PART NO. DESCRIPTION

1    2    3    4

QTY

D

HAND PARK BRAKE ASSEMBLY

1 1010829 Pin, Clevis, 5/16 X 3/4 ............................................................................................................................... 2
2 1011990 Washer, 3/8 Flat .......................................................................................................................................... 4
3 1013531 Spring, Brake Return ................................................................................................................................. 1
4 101832001 Screw, #7-19 X 0.625 Phillips Pan-Head Tap ..................................................................................... 2
5 101900801 Hanger, Brake Cable .................................................................................................................................. 2
6 102028401 Park Brake Cable Clip ................................................................................................................................ 4
7 102033701 Park Brake Boot ........................................................................................................................................... 1
8 102033901 Cable, Long Parking Brake ...................................................................................................................... 2
9 102052701 Equalizer ........................................................................................................................................................ 1

10 102052801 Nut, 5/16-24 Hex Cone ............................................................................................................................. 1
11 102160501 Nut, 5/16-24 Hex ........................................................................................................................................ 1
12 102242701 Pulley Kit (includes items 13 through 16) ......................................................................................... 1
13 1012438 Locknut, #10-24 Nylon Insert ........................................................................................................... 4
14 101260202 Screw, #10-24 X 3/4 Socket-Head ................................................................................................... 4
15 102028302 Pulley, 2-Inch Flat Mount ................................................................................................................... 1
16 183 Washer, #10 Type A Flat ...................................................................................................................... 4
17 102247201 Cable, Park Brake ........................................................................................................................................ 1
18 102292801 Pin, Bow Tie Locking - .072 ..................................................................................................................... 2
19 102444601 Lever, Box ...................................................................................................................................................... 1
20 54562079 Shield, Boot .................................................................................................................................................. 1
21 705 Screw, Cap-hex Hd 3/8-16x1.25 ............................................................................................................ 2
22 8754 Locknut, 3/8-16 Hex .................................................................................................................................. 2


